

Extended-interval Aminoglycoside Dosing in Patients with Cystic Fibrosis Exacerbations at The Nebraska Medical Center

The optimal dosing of aminoglycosides in patients with cystic fibrosis (CF) exacerbations has been explored in numerous studies.¹⁻³ Studies in CF and non-CF patients have found that extended interval aminoglycoside dosing is at least as effective as traditional dosing and may be associated with less toxicity.¹⁻⁸ The largest controlled trial in patients with CF randomized 219 patients with exacerbations into one of two study arms: tobramycin 10 mg/kg once daily, or 10 mg/kg divided three times daily.¹ All patients received ceftazidime in addition to tobramycin. There was no difference in the primary endpoint, the mean change in % predicted FEV₁ during the 14 days of treatment between the once daily (10.4%) and three times daily (10%) groups (0.4%; 95% CI -3.3 to 4.1). Furthermore, a meta-analysis that included four studies and 328 subjects found no differences in CF exacerbation clinical outcomes between once and thrice-daily dosing and found significantly less nephrotoxicity with once daily dosing in pediatric patients.² Based on these data, the Cystic Fibrosis consensus guidelines recommend extended interval dosing as the preferred method.⁶ The recommendation for the use of extended interval dosing is based on:

1. Equivalent efficacy¹⁻⁵
2. Potential for decreased toxicity, with specific evidence for decreased nephrotoxicity in children^{1, 7, 8}
3. Increased ease of dosing, particularly where extended/continuous infusion of antimicrobials are used concomitantly or the aminoglycoside is administered in the outpatient setting

The development of aminoglycoside resistance is of particular concern for patients with cystic fibrosis as these patients are frequently colonized with multidrug-resistant pathogens such as *P. aeruginosa*. Based on pharmacokinetic/pharmacodynamic rationale, extended interval dosing may promote less resistance, given favorable peak:MIC ratios are achieved and a drug-free interval has been shown to decrease adaptive resistance.⁹ However, in patients with very rapid renal elimination, a prolonged drug-free interval may occur which is longer than the duration of the aminoglycoside post-antibiotic effect. Aminoglycoside resistance development during extended interval dosing has been assessed on a limited extent basis.^{10, 11} Burkhardt O, et al. examined *P. aeruginosa* resistance trends in 33 cystic fibrosis patients receiving once or thrice daily tobramycin.¹⁰ They found an increase in tobramycin MIC after therapy in 47% (8/17) and 38% (6/16) of patients in the once and thrice-daily groups, respectively. A two-year study of tobramycin monotherapy in 44 patients found the tobramycin logarithmic geometric mean MIC increased from 13.2 mg/L to 18.4 mg/L (p=0.076) and 11.5 mg/L to 19.4 mg/L (p=0.014) in patients receiving once or thrice daily tobramycin, respectively.¹¹ It is difficult to draw conclusions as these studies are limited by the very small study population and the lack of isolate typing before and after therapy.

The pharmacodynamic goals of therapy with aminoglycosides relate to total exposure and pathogen MIC, frequently represented by a peak:MIC ratio of 8-12:1 for maximal clinical response.^{12, 13} Most studies evaluating once daily dosing of aminoglycosides in cystic fibrosis have used daily doses of 8-10 mg/kg and have consistently resulted in tobramycin peaks of 20-30 mg/L.^{1, 14-17} Based on these data, the following dosing algorithm was developed.

Extended-interval Aminoglycoside Dosing in Patients with Cystic Fibrosis Exacerbations at The Nebraska Medical Center

Recommendation: All patients with CF should receive aminoglycosides per the extended-interval dosing protocol outlined below unless meeting exclusion criteria.

Exclusion: Pregnant patients or those with CrCl of <20 mL/min: dose via traditional dosing*

1. Determine dosing body weight (kg)

-Dose based on actual body weight (ABW), unless:

-If patient is >20% over ideal body weight (IBW) use dosing body weight (DBW)

$$IBW_{\text{Male}} = 50 + (2.3 \times \text{inches over 5 ft}) \quad IBW_{\text{Female}} = 45.5 + (2.3 \times \text{inches over 5 ft})$$

$$DBW = IBW + [0.4 (ABW - IBW)]$$

2. Determine initial dose

Note: If patients are unable to receive their first dose by 3pm then the dose should be held and administered at 10am the following day unless otherwise requested by the prescriber

Tobramycin: 10 mg/kg

Amikacin: 20 mg/kg

3. Obtain two serum concentrations with first dose and as indicated

Obtain two serum concentrations 1 & 5 hours after the end of the one-hour infusion.

(This typically allows for 2 half-lives to pass between levels. For patients with compromised renal function, the second serum concentration may be timed later.)

4. Determine elimination rate and half-life

$$k_{el} = \frac{\ln(C_{1 \text{ hr}}/C_{5 \text{ hr}})}{\text{time (hr) between the two levels}}$$

$$\text{Half-life} = \frac{\ln(2)}{k_{el}}$$

5. Determine dosing interval according to half-life

(Dosed no more frequently than every six half-lives, serum concentrations will be <1 mcg/mL for at least one half-life with this dosing)

Half-life	Dosing interval
<4 hours	Q24h
4 to 6 hours	Q36h
>6 to 8 hours	Q48h
>8 hours	Convert to traditional dosing*

*Traditional dosing goals: -tobramycin peaks of 10-12 mcg/mL & troughs <1 mcg/mL
-amikacin peaks of 15-25 mcg/mL & troughs of <5 mcg/mL

6. Determine C_{max} (back-extrapolated to 30 minutes after the end of the one-hour infusion)

$$C_{\text{max}}(30 \text{ minutes after end of infusion}) = \frac{C_{1 \text{ hr}}}{e^{-k_{el}(t_{\text{end}})}} \quad t_{\text{end}} = \text{typically } 0.5 \text{ h if the first level is drawn 1 h after end of infusion}$$

Goal C_{max}(30 minutes after end of infusion) is 20-30 mcg/mL for tobramycin & 30-45 mcg/mL for amikacin

Extended-interval Aminoglycoside Dosing in Patients with Cystic Fibrosis Exacerbations at The Nebraska Medical Center

7. If C_{max} (30 minutes after end of infusion) is outside goal range, increase or decrease dose by 10% and repeat steps 3-7 with next dose.

8: Inpatient monitoring:

-Pharmacist will obtain either a trough (goal <1 mcg/mL) OR two serum concentrations as described in step 3 at least every five days to verify appropriateness of dosing and make recommendations as needed.

-More frequent serum concentrations are indicated in patients with changing clinical status (changes in renal function/creatinine, clinical response, toxicity, etc.).

-Serum creatinine will be obtained on Mondays and Thursdays.

Outpatient monitoring:

-Troughs and serum creatinine drawn every four days or earlier as clinically indicated. If the trough is elevated or renal function changes then two serum concentrations will need to be obtained to determine the appropriate interval.

References:

1. Smyth A, Tan KH, Hyman-Taylor P, et al. Once versus three-times daily regimens of tobramycin treatment for pulmonary exacerbations of cystic fibrosis--the TOPIC study: a randomised controlled trial. *Lancet*. 2005 Feb 12-18;365(9459):573-8.
2. Smyth AR, Bhatt J. Once-daily versus multiple-daily dosing with intravenous aminoglycosides for cystic fibrosis. *Cochrane Database Syst Rev*. 2012 Feb 15;2:CD002009.
3. Whitehead A, Conway SP, Etherington C, et al. Once-daily tobramycin in the treatment of adult patients with cystic fibrosis. *Eur Respir J*. 2002 Feb;19(2):303-9.
4. Nicolau DP, Freeman CD, Belliveau PP, et al. Experience with a once-daily aminoglycoside program administered to 2,184 adult patients. *Antimicrob Agents Chemother*. 1995 Mar;39(3):650-5.
5. Barza M, Ioannidis JP, Cappelleri JC, Lau J. Single or multiple daily doses of aminoglycosides: a meta-analysis. *BMJ*. 1996 Feb 10;312(7027):338-45.
6. Flume PA, Mogayzel PJ Jr, Robinson KA, et al. Cystic fibrosis pulmonary guidelines: treatment of pulmonary exacerbations. *Am J Resp Crit Care Med*. 2009 Nov 1;180(9):802-8.
7. Contopoulos-Ioannidis DG, Giotis ND, Baliatsa DV, Ioannidis JP. Extended-interval aminoglycoside administration for children: a meta-analysis. *Pediatrics*. 2004 Jul;114(1):e111-8.
8. Rybak MJ, Abate BJ, Kang SL, et al. Prospective evaluation of the effect of an aminoglycoside dosing regimen on rates of observed nephrotoxicity and ototoxicity. *Antimicrob Agents Chemother*. 1999 Jul;43(7):1549-55.
9. Daikos GL, Jackson GG, Lolans VT, Livermore DM. Adaptive resistance to aminoglycoside antibiotics from first-exposure down-regulation. *J Infect Dis*. 1990 Aug;162(2):414-20.
10. Burkhardt O, Lehmann C, Madabushi R, et al. Once-daily tobramycin in cystic fibrosis: better for clinical outcome than thrice-daily tobramycin but more resistance development? *J Antimicrob Chemother*. 2006 Oct;58(4):822-9.
11. Master V, Roberts GW, Coulthard KP, et al. Efficacy of once-daily tobramycin monotherapy for acute pulmonary exacerbations of cystic fibrosis: a preliminary study. *Pediatr Pulmonol*. 2001 May;31(5):367-76.

Extended-interval Aminoglycoside Dosing in Patients with Cystic Fibrosis Exacerbations at The Nebraska Medical Center

12. Kashuba AD, Nafziger AN, Drusano GL, et al. Optimizing aminoglycoside therapy for nosocomial pneumonia caused by gram-negative bacteria. *Antimicrob Agents Chemother.* 1999 Mar;43(3):623-9.
13. Drusano GL, Ambrose PG, Bhavnani SM, et al. Back to the future: using aminoglycosides again and how to dose them optimally. *Clin Infect Dis.* 2007 Sep 15;45(6):753-60.
14. Prescott WA Jr, Nagel JL. Extended-interval once-daily dosing of aminoglycosides in adult and pediatric patients with cystic fibrosis. *Pharmacotherapy.* 2010 Jan;30(1):95-108. Review.
15. Aminimanizani A, Beringer PM, Kang J, et al. Distribution and elimination of tobramycin administered in single or multiple daily doses in adult patients with cystic fibrosis. *J Antimicrob Chemother.* 2002 Oct;50(4):553-9.
16. Touw DJ, Knox AJ, Smyth A. Population pharmacokinetics of tobramycin administered thrice daily and once daily in children and adults with cystic fibrosis. *J Cyst Fibros.* 2007 Sep;6(5):327-33.
17. Beringer PM, Vinks AA, Jelliffe RW, Shapiro BJ. Pharmacokinetics of tobramycin in adults with cystic fibrosis: implications for once-daily administration. *Antimicrob Agents Chemother.* 2000 Apr;44(4):809-13.